



Textile Testing

553 76th Street · Byron Center, MI 49315 Phone: 616.559.6123 Fax: 616.559.6119



TESTING CERT. #3193.01

Report Number: 61684

Date: 11-13-2013

For the Account Of: Bru Textiles
Satenrozen 2A
2550 Kontich
Belgium
Contact: Tineke Verbruggen

Client's Identification: FR One Venere

Test Performed California Fire Marshal Title 19: Section 1237 Small Scale Test – Interior Materials Qualifications (Proposed Revision – 8/9/93)

TEST RESULTS

<u>Specimen #</u>	<u>AFTERFLAME</u> <u>(SECONDS)</u>	<u>CHAR LENGTH</u> <u>(INCHES)</u>
Length		
1	0.0	4.25
2	1.0	4.75
3	3.0	4.00
4	0.0	4.50
5	6.0	3.88
AVERAGE	2.0	4.28
6	0.0	4.00
7	0.0	4.63
8	0.0	5.00
9	0.0	4.25
10	0.0	4.50
AVERAGE	0.0	4.48

Tested:

- Initially
- After Laundering
- After Dry Cleaning

ACCEPTANCE CRITERIA

1. Average Flame Time (after flame) after removal of the flame source may not exceed **4.0 seconds** for length or width
2. Char length may not exceed **6.0 inches** for any individual specimen.

CONCLUSION

Based on the above Results and Acceptance Criteria, the item tested:

- Complies
- Does Not Comply

CERTIFICATION: I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

Authorized Signature-MB